CITY COUNCIL REGULAR MEETING

Monday, December 12, 2022 at 6:30 PM
City Council Chambers | 202 N. Virginia Street, Port Lavaca TX 77979

PUBLIC NOTICE OF MEETING

The following item will be addressed at this or any other meeting of the city council upon the request
of the mayor, any member(s) of council and/or the city attorney:

Announcement by the mayor that council will retire into closed session for consultation with
city attorney on matters in which the duty of the attorney to the city council under the Texas
disciplinary rules of professional conduct of the state bar of Texas clearly conflicts with the
open meetings act (title 5, chapter 551, section 551.071(2) of the Texas government code).
[...]
S0A/22 11| 1p/nenA

24 KT

ONE LINE DIAGRAM

. 2—§6 AWG, 1—§B AWG N, 1—-§10 AWG G

NTS

JAMES E.
THOMPSON &
ASSOCIATES

ENGINEERS

First Hational Bank of Alvin Building
1600 East Highway 6, Suite 331
Alvin, Texas 77511
T: (832)526-0160

Hechanical e Electricale
«Plumbing Designe
« Firm Registration #F1288

IB8UE DATES
DATE DESCRIPTION

L

05, 22 |REVEW SET

Section VIII. ltem #6.

VP DNINIR:
921 Bloom Drive
Golveslon Texas 77554

3200 Wilcrest Dr. Suile 305

Houston, Texas 77042
713.780.3345

James E Thompson & Associales

Renovations and Additions to

201 Stringham Port Lavca, Texas 77979

Swart

Architeets

2855 Mangum

Stite 555

Houslon, Texas 77092
(713) 823-1650

—_—
SA PROJECT NHO.:

2209

—
DATE:

05/03/2022

SHEET TILE:
ELEC SCHEDULES/ONE LINE

—_
SHEET NO.:

£E2.0

107




g§NG

u@x 80X
/ GROUNDING

CONOUCTOR
/ (GREEN)

TAPPED HOLE
IN BOX

CONDUIT:
WRE NUT
(TYPICAL)

HOTE :

CROUNDING CONDUCTOR SHALL BE CONTINUOUS SO THAT
REMWM.# DEVICE WAL HOT INTERFERE WTH CONDUCTOR
CONTHNUITY.

/I\TYPICAL RECEPTACLE OUTLET CONNECTION

~ Delete page

$ 120V "
15A/1P
o/ -1
C & PE c w 30M/30 R
| \ CONTACTOR
¢ ] |
| N\ |
N @ :
®-

\_J wrs

HOTES:
1. ALL FIXTURES ARE 120 VOLTS UNLESS NOTED OTHERWSE.
2. WET LOCATION RATRG REQ'D.

3. PIXTURES SHOWN ARE IDENTINED BY TYPE PROMDE RAXTURES
AS REQURED BY OWNER/ ARCHITECT.

UTih el vaazes Stee
A EPANSIH HLTS.

P10 LRESTRUT
PROVIIE IOURLE T

TYPICAL CONDUIT IN
/7 CEILING STRUCTURE
\ ] NTS

OLD CASTLE PRODUCT NO. 3-RT
CAST IRON TRAFFIC ZIIDVER
: El

PRECAST CONCRETE
PULLBOX “"BROOKS™
PRODUCTS” NO. 3-RT-

300/3P
LIGHTING
CONTACTOR
(0PN TYPE)

AREA
TING
AND GAZEBO

PHOTOELECTRIC
SHTCH

TME
CLocK

(2 \OUTSIDE LIGHTING CONTROL DIAGRAM

U wis

L

PHO OCﬂL—I I-
l:xrmjﬂ e A7

|

7 S\LIGHTING CONTROL PANEL

H H NEMA 4 FIBERGLASS
PG

TME CLOCK INTERMATIC
fETB215C ELECTROMIC
¥i/ASTRO DIAL FEATURE

\_J wrs

_HOTE: wALL DETAL IS TYPICAL. MODKFY INSTALLATION AS REQUIRED,

HOTE:

NOT ALL DETALS ARE APPUICABLE. DETALS ARE PROVIOED TOR
RIFERENCE ONLY AND WAY BE WCORIED AT DSCRETION OF
OF THE CONTRACTOR WITH PERULSSON FROU THE ENCNEER

PANEL

-EXOTHERMIC WELD
CONNECTION-CADWELD
TYPE 'GR'

AN
R

12"EXTENSION

SVITCH

GERERAL
LIGHTING

[

TO TRANSFORMER

8\ EMERGENCY LIGHTS CONNECTION

ﬁ 183

HIGHT LIGHT
(BATTERY)

3/4"x10°LG. COPPER
CLAD GROUND ROD

NOTE:r GROUND CONNECTIDN TO ACCOMMODATE LINE SIZE CONDUCTOR.

TYPICAL GROUNDING SYSTEM DETAIL

NTS

ALL EHERGENCY, EXIT, EGRESS, AND NIGHT LIGHTS EQUIPPED VITH BATTERY
POVER SUPPLIES SHALL BE E;J;NECIED TO CIRCUITS AHEAD DF ANY

BACK UP
SVITCHING (SEE NFPA 70, NEC 700.12(F:

HOTE: NOT ALL DETAILS SHOWH
ARE APPLICABLE TO THIS PROJECT

EMERGENCY
LIGHT (BATTERY)

EHERGENCY
EXIT

FEEDER AS
SCHEDULED )} —

- 7/_
GROUND

PRIMARY

REMOVABLE
COVER

CONCRETE
slB

LONG SWEEP

PV.C. ELL

NOTE:

CONCEALED CONDUIT
AND BRANDH CIRCUMS TO
ELECTRICAL EQUIPMENT

SINGLE P.V.C. CONDUT
FROM WIRE TROUGH

JUNCTION BOX
RIGIDLY MOUNTED

COAT CONDUIT WITH MASTIC
AT SLAB PENETRATION

BUNDLED FEEDERS FOR

MULTIPLE CIRCUNTS FROM
WIRE TROUGH

ELECTRICAL CONTRACTOR SHALL COMBINE DIFFERENT BRANCH
CIRCUITS INTO ONE CONDUIT WHERE EQUIPMENT BEING FED IS IN THE
SAME PROXIMITY AND CONCEALMENT OF JUNCTION BOX AND
CONDUMS CAN BE ACCOMPUSHED.

3\ TYPICAL JUNCTION BOX CONNECTIONS

s

ELECTRICAL DETAILS

F24'33/4" TREATED

PLYFOOO TELEPHONE
BOARD PANTED TO
MATCH COLOR OF
L

RUN 3/4" CONDUTT l

WITH PUL WRE

TO AR OUMET

RUN 1* CONDUTT WITH

PULL WRE TD PAY PHONTS,
SALES COUNTER PHONE,
POS, EQUFUENT, AT OUTLET,
AND DESK PHOKE.

s ()
ex0

e

2° PY.L. TO LOCAL
TEOLE. 0. SERVAE PON]

NNSHED CRADE

pu
HoTE: w
GROUND TELEPHONE EQUPMENT TO THE SERVICE ENTRY GROUND
COPPER CONDUCTOR.  STE AS RECOMVENDED BY THE
JELEPHOSE CO. AND TELEPHONE EQUP. MANUFACTURIL

785 xrbﬁPHONE BOARD DETAIL

SECONDARY
FEEDER AS
SCHEDULED

L NEUTRAL
CASE GROUND

TYPICAL TRANSFORMER CONNECTION

NTS

(9N
/

JAMES E.
THOMPSON &
ASSOCIATES

ENGINEERS

First National Bank of Alvin Building
1600 East Highway 6, Suile 331
Alvin, Texas 77511
T: (832)526-0160

*Mechanical « Electricale
«Plumbing Designe
« Firm Registration #F1288

Section VIII. ltem #6.

ISSUE DATES
DATE DESCRPTION
05/03/22 |REVIEW SET

James E Thompson & Assot
921 Blume Drive
Galveston, Texas 77554
832.526.0160
STRICRRAL INEIR CJG Englneers
3200 Wilcrest Dr. Suite 3C
Houston, Texas 77042
713.780.3345

VP BNGHEIR

E

Renovations and Additions to
201 Stringham Port Lavca, Texas 77979

Swart

Architects

Houslon, Texas 77092
(713) B23-1650
ﬁucr NO.:
2209
DATE:
05/03/2022
SHEET TMLE:
ELECTRICAL
DETAILS
SHEET MO
E3.0

108




SCOPE OF PLUMBING WORK

1. EXISTING INCINERATOR TO BE RELOCATED TO NEW BUILDING LOCATED
ADJACENT TO EXISTING SITE,

2. DISCONNECT AND RELOCATE EXI

3. EXTEND EXISTING PIPING FROM EXISTINGNREGULATOR LOCATION TO NEW
LOCATION AND MAKE FINAL CONNECTIONS. RELQCATE REGULATOR.

4, COORDINATE WITH LOCAL GAS COMPANY IF REQUIRED. OBTAIN ALL PERMITS
AND PAY ALL FEES,

5. SIZE PIPING AS PER EXISTING UNLESS A LARGER SIZE ISNYARRANTED BY
LOCAL CODES.

6. PIPING EXTENSION SHALL BE RUN UNDERGROUND IN ACCORDANCI
ALL APPLICABLE CODES. COORDINATED WITH OWNER/ARCHITECT.

LEGEND

COLD WATER
TmNemwemse=ST= HOT WATER
_____ —  SANITARY SEWER
................ GREASE LINE

G GAS METER AS INDICATED ON PLANS.

20)—01)

Delete page

UNDERGROUND
GAS PIPING

PLUMBING GAS PLAN

SCALE: AS NOTED

2
50 T\,—)
T
INCINERAT /P .

| (@)

1 I _

| [@N|

oy — — e
LULﬁTiEN—‘| T
S ,, = N = »———=_i

JAMES E.
THOMPSON &
ASSOCIATES

ENGINEERS

First National Bank of Alvin Building
1600 East Highvaay 6, Suite 331
Alvin, Texas 77511
T: (832)526-0160

echanical s Electricale
«Plumbing Designe
« Firm Reglistration #F1288

Section VIII. ltem #6.

ISSUE DATES
oATE | DESCRIPTION

P NN James E Thompson & Associales
921 Blume Drive
Golveslon, Texas 77554
832.526.0160

STRUCRRAL BN@ER CJG Engineers
3200 Wilcrest Dr. Suite 305
Houston, Texas 77042

713.780.3345
ovi:
Ths dleckrons dovsg e b raeared wndar B oulburly of
Svad e, b .M\Hmhw;)hdm.ml

Renovations and Additions to
201 Stringham Port Lavca, Texas 77979

Swart

Architects

2855 Mangum

Sufe 566

Houslon, Texas 77052
(713) B23-1660

SA PROKCT 10
2209

ITTE
05/03/2022

—_—
SHEET TITLE:

PLUMBNG
MLOOR PLANS

—
SHEET HO.:

P1.0

109




Section VIII. ltem #6.

joous UAIES

05/03/22 |REVEW SET

1))
) AUTO SOLENOID GAS SHUT-OFF wromes  JamecE Thongaon & skt
P 1 VALVE BELOW CEILING D e T4
\ INTERLOCK WITH FIRE ST AR 300 Wcrst r, Sulle 05
D 3” SUPPRESSION SYSTEM. : LT
6 , -
A
’ o s g s gt o ety o
MANUAL GAS SHUT—QH/ e b LY
VALVE @ 60" AF.F~ e e
g GRADE e L e
P s e
/7 | - o))
TO GAS SERVICE 0o 2 5
- BELOW GRADE - o~
) ) c
- 3 GAS METER, REGULATOR, VALVES, s »n %
]\{ WALL BRACKETS, ETC. AS 5 -
REQUIRED BY LOCAL GAS COMPANY < c 8
T = ©
~— WALL NOTE; 5 & =
U MAX. 10" W.C. PRESSURE INTO o o &
N MENT TRAP (TYP.) BUILDING FOR NATURAL GAS S o ¢
3) TOTAL GAS LOAD = 180 CFH @ 1100 CFH/BTUH GAS g > E
2> DEVELOPED LENGTH = 65 FT, THEREFORE 1 GAS PIPE REQUIRED, (@] m 87
1> 4 DZ PRESSURE 5 1 =
CONTRA\C“&g\SVHALL VERIFY THE ACTUAL GAS ¥ ¢ O
REQUIREMENTNEOR EACH FIXTURE TO BE INSTALLED o o
< AND ALSO FIELD=VERIFY THE ACTUAL LENGHT OF PIPE a
: AS INSTALLED. IF EXISTING GAS METER IS NOT
/ SUFFICIENT THE ACCOMMODATE THE REQUIREMENT,
THEN CONTRACTOR SHALL™HAVE GAS COMPANY INSTALL Swart
CONTRACTORS A8 VERIFY ALL METERING AN APPROPRIATELY—SIZED GAS.METER TO HANDLE THE

REHUIRE?’!ERI’I"::2 \:II-IDTF;UE;Y]:ER AND LOCAL EX P ECTED R EQ U | R EM ENT. L%l‘cllit (:\ L‘t '\"

& ‘\\‘
Houston, Texas 77092 7. YA
(713) 823-1660 o Y

JAMES E. _ il
THOMPSON & SA PROKECT NO.:
D el ete page ASSOCIATES 2209
p g ENGINEERS b
' s e 05/03/2022

GAS RISER e —

NTS W _hﬁ\TURAL GAS RISER
 Firm Registration #F1288 SHEET NO.:

P2.0

110




Section VIII. ltem #7.

COMMUNICATION

SUBJECT: Consider approval of AECOM Task Order No. 5 for the following Scope of
Work: City of Port Lavaca Lynn’s Bayou Wastewater Treatment Plant Expansion; Basic
Services Items 1, 2, 3, in the total amount of $494,588.00; authorize Budget Amendment for loan
to Public Utility Fund from General Fund in the same amount and authorize a Notice to Proceed
on December 13, 2022. Presenter is Wayne Shaffer

INFORMATION:

111




Section VIII. ltem #7.

CITY OF PORT LAVACA

COUNCIL MEETING: DECEMBER 12, 2022 AGENDA ITEM __

DATE: 12.07.2022

TO: HONORABLE MAYOR AND CITY COUNCIL MEMBERS
FROM: JODY WEAVER, INTERIM CITY MANAGE

SUBJECT: AECOM Task Order No. 5

BACKGROUND:

The City’s wastewater treatment plant (WWTP) has exceeded 75% capacity for 3 or more consecutive months and
TCEQ has mandated that engineering design must begin to expand the WWTP capacity. Our initial step down this
road was to perform some needed improvements to the plant which were identified in the study performed by
AECOM a year ago. That project is currently in the bid phase and is scheduled to bid on December 14. We must
now take the next step to begin the engineering for the construction of the WWTP plant expansion, which will
provide additional capacity.

AECOM has submitted a proposal for a Task Order No. 5 which includes design work up to 30% complete and
assistance as needed to apply for a Texas Water Development Loan for funding for the project if that is the direction
we want to go. The total engineering fee for this scope is $494,588.00.

FINANCIAL IMPACT:

The finance committee has reviewed the financial impact for this contract and has agreed that the Public
Utility Fund will borrow funds from the General Fund that will be paid back at a later date.

RECOMMENDATION: It is staff’'s recommendation to award to AECOM Task Order No. 5 to AECOM’s Master
Engineering Services Agreement, dated May 10, 2022 in the amount of $494,588 to include Basic Services 1, 2and
3 as outlined in the proposal dated 10/21/2022.

ATTACHMENTS:
e AECOM Task Order NO. 5

112




Section VIII. ltem #7.

AECOM AECOM

19219 Katy Freeway, Suite 100
Houston, TX 77094

USA

aecom.com

12/7/2022

Jody Weaver, PE

City Manager

202 North Virginia

Port Lavaca, TX 77979

RE: Request for Authorization to Proceed
Task Order 5: Final Design, Bid and Construction Phase Services for City of Port Lavaca
Lynn’s Bayou Wastewater Treatment Plant Expansion

Dear Ms. Weaver,

As requested by City of Port Lavaca (City) in the meeting on August 25, 2022, AECOM is pleased to
submit this proposal to provide Professional Engineering Services for the expansion of the Lynn's Bayou
Wastewater Treatment Plant from 2 MGD to 4 MGD capacity.

Background

City of Port Lavaca owns and operates the Lynn's Bayou Wastewater Treatment Plant (WWTP). The
WWTP is located at 800 N. Commerce St., Port Lavaca, TX 77979, approximately 30 miles southeast of
Victoria, Texas.

The WWTP was originally constructed in 1982 for a rated capacity of 1.5 MGD and was expanded in 2001
to 2 MGD. The plant is an activated sludge facility permitted for 2 MGD average daily flow and a 2-hour
peak flow of 5,319 gpm or 7.65 MGD (TPDES Permit No. WQ0010251001). The existing treatment
system consists of a mechanical bar screen, a grit classification chamber, two sequential aeration basins,
two secondary clarifiers, UV disinfection, Parshall flume flow meter and outfall structure, an aerobic
digester, a sludge thickener, a Return Activated Sludge (RAS)/Waste Activated Sludge (WAS) pump
station, sludge dewatering beds, and four blowers.

The current average daily flow to the plant had increased over 75% of the WWTP rated flow for three
consecutive months. With this exceedance rate over 75%, per TCEQ Rule §305.126 (a), City (permittee)
initiated engineering and financial planning for expansion of the WWTP. City contracted with AECOM in
2021 to perform an assessment of the WWTP and plan for expansion of the plant. The September 2021
report titled “Lynn’s Bayou Wastewater Treatment Plant Expansion” recommended performing a short-
term improvements project that would address the immediate needs of the WWTP, including increasing
the blower capacity for the aeration basins. The short-term improvements project is currently in design by
AECOM.

113




Section VIII. ltem #7.

A=COM

The report evaluated two alternatives for increasing the WWTP capacity from 2 MGD to 4 MGD and made
a recommendation of the preferred alternative. The report also recommended improvements to be
performed in two phases. As discussed in the call, construction costs have seen a significant increase in
recent months. The need for funding sources indicates a need to perform a 30% design to define current
expansion requirements, current construction costs and the opportunity to phase construction. Proposed
expansion of the WWTP per the recommended alternative includes design and construction of:

1. Headworks, grit basin and flow splitter box
Anoxic basins

Aeration basins with fine bubble diffusers
Aeration basins blower building

Final clarifiers and flow splitter box

RAS Pump Station

WAS Pump Station

UV Disinfection System Expansion

9. New Office/Lab Building

10. Modifications to existing Circular WWTP
11. Modifications to existing Sludge Dewatering Beds
12. Modifications to existing Parshall Flume

NGO R LN

AECOM's Scope of Services for this project will include

Basic Services:

Develop plan for sampling and source identification of Copper and Zinc in wastewater
Perform 30% preliminary design of the WWTP expansion

Provide assistance to the City in applications for securing funds/grants

Perform detailed final design of the WWTP expansion

Provide bidding services

Provide construction phase services

O 0 O 0 0O O

Additional Services:
o Treatment system design for removal of Copper and Zinc, if required

The Scope of Services described here covers services for the services listed above by AECOM. If the
City is successful in securing funds/grants available through Texas Water Development Board (TWDB),
coordination of activities and obtaining approval of design and construction documents will be required.
This proposal accounts for coordination with TWDB on such activities.

Exhibit “A” provides an itemization of the labor and expenses associated with the Scope of Services.

Exhibit “B" presents the proposed schedule for completion of the proposed Scope of Services.

114




Section VIII. ltem #7.

A=COM

BASIC SERVICES

SCOPE OF SERVICES — Sampling and Source Identification of Copper and Zinc

The September 2021 report notes that, upon review of effluent data, copper and zinc concentrations have
exceeded the daily maximum permit limits on several occasions. The permit limits on copper and zinc are
anticipated to get more stringent in the future. It is essential to identify the source of these heavy metals,
if possible, and mitigate the issue to be incompliance with current and future permit limits. Treatment
process to reduce the concentration of copper and zinc at the WWTP would be considered as the
secondary option and only if required.

This task will have to be authorized at the beginning i.e., along with 30% Design and Funding Assistance
tasks and will have to be performed concurrently so that the need for a treatment system is determined
prior to final design. Task 1 of 30% Design task will cover the project management required for this task.
This task in anticipated to span over a period of four (4) months.

Scope of Services for this additional services task is outlined as below

o Develop plan for sampling and source identification of Copper and Zinc. This plan would include
a multi-step approach that would require analysis of sampling results at every step.

o Perform source sampling and testing: Sampling to be performed by City staff as directed by the
plan in specific service areas. An allowance amount has been included to utilize the services of a
third-party lab for testing of water samples.

o AECOM will review and summarize the findings at every step of the plan. Instructions will be
provided to the City on the next set of sampling to be performed, if deemed necessary.

o Once a contributor/source is identified, City shall negotiate an agreement with the contributor and